Manufacturers of Specialty Products
for Sport Utility and 4x4 Vehicles

316 Millar Avenue e El Cajon, CA 92020
Phone 619/440-7415 e FAX 619/440-0851

- WILDERNESS™"
Y| Accessories
§8%) MFG. BY GARVIN INDUSTRIES

Wilderness Jeep Expedition Rack
Part #: 34098

Parts List

2-Rack Ends(4'6" x 4")

2-Sides(48" x 4")

7-Floors(66")

4-Top Crossbar Brackets

2-Front Support Brackets(Right & Left)

Rack and Flooring

14-Black End Caps

14-1/4 x 1 1/2 Bolts

14-1/4 Lockwashers

14-1/4 H.D. Flatwashers(1 1/4" Dia.)
8-5/16 x 1 Bolts

8-5/16 Nylon Locknuts

16-5/16 Flatwashers(9/16" Dia.)

License Plate

2-1/4 x 3/4 Bolts
2-1/4 Flatwashers
2-1/4 Nylon Locknuts

Roof Rack Top Mounting
4-3/8 x 2 Carriage Bolts

4-3/8 H.D. Flatwashers(1 3/8" Dia.)
4-3/8 Regular Nylon Locknuts

Tilt Brackets

4-5/16 x 2 All Thread Bolts
4-5/16 Nuts

2-5/16 Wingnuts

Page 1 of 6

2-Rear Support Brackets(Right & Left)
2-Top Support Brackets .
2-Lower Support Brackets(Right & Left)
2-Inside Support Angles

2-Tilt Support Brackets

Front Support Brackets

6-5/16 x 1 1/4 Bolts

6-5/16 Lockwashers

6-5/16 Flatwashers

6-3/8 Nylon Washers(1 1/8" Dia.)

Lower Support & Top Support
6-5/16 x 1 Carriage Bolts

2-5/16 x 1 Bolts

10-5/16 Flatwashers

8-5/16 Nylon Locknuts

4-5/16 Nylon Washers

Roof Rack Rear Support

4-3/8 x 2 1/4 Bolts

8-3/8 Flatwashers(1" Dia.)

6-3/8 Nylon Washers(1 1/8" Dia.)
4-3/8 Regular Nylon Locknuts

[
2




WILDERNESS™

Accessories
MFG. BY GARVIN INDUSTRIES

Manufacturers of Speciaity Pro.
for Sport Utility and 4x4 Vehicles

316 Millar Avenue o El Cajon, CA 92
Phone 619/440-7415 « FAX 619/440-C.

lI

||

Lhn

11.
14
13.

Wilderness Jeep Expedition Rack
Part# 34098

Installation Instructions

Page 2 of 6

Remove license plate and holder(10mm socket), re-install factory bolts in holes.
Measure and drill 6-3/8” dia. Holes as shown on pagg¢2) Please double check
measurements before drilling holes. 3
Remove the two rear body mount bolts, LOOSEN the other body mount bolts, use a
bar to raise one side of the body mount. Slide the large hole in the lower support
bracket between the body and the top of the rubber mount. Line up the square hole
with the 3/8” dia. hole in body, and install the 5/16 x 1 carriage bolt as'shown on page
4. Re-install body mount bolts.
Install the inside support angle bracket to the lower support bracket, as shown on page
5(Figure B)
Align and tighten all mounting bolts and re-tighten ALL body mount bolts.

Install top support brackets as shown on page 4 and page 5, figure B. Slightly tighten
to hold in place for later adjustment.
Install rear roof rack support brackets to lower support bracket and top support
bracket, as shown on page 4. Slightly tighten to hold in place.
Remove the 3 top screws from outside front windshield hinge(T-40 Torq®) install .
front roof rack support brackets and nylon washers as shown on page 5, figure A.
ALIGN AS SHOWN and tighten all bolts.
Assemble roof rack and flooring as shown on page 6. Align and tighten all hardware.
With some help, set the assembled rack on the four roof rack support brackets and
secure as shown on page 4 and page 5, figure A. Please note, the four light mounting
bracket holes go toward the front. Align and tighten all four mounting bolts.

Re-align top support brackets and tighten all fasteners.
Install license plate to bracket, as shown on page 4.
Assemble the tilt support brackets as shown on page 5, figure C. Store tilt support
brackets in a convenient area inside Jeep.
To raise the rack for lowering the soft-top or removing the hardtop:
Unload rack.

Remove front mounting bolts, page 5, figure A.
Remove reat top support bracket bolts(3/8 x 2 V4 Bolts)
Grab the roof rack in the center of the rear rack end and pull toward you. The rack
will pivot on the two bolts secured on the lower support bracket. &
To hold the rack in the raised position, install the two tilt support brackets, as shown “

on page 5, figure C. Secure with the wingnuts as shown.




Wiz e o]
]Fﬂﬁrﬁrﬁrﬁs— fﬁf[LDE P 1%* E \ % R O OF ,Rf/ﬁ. CK
JEEP EXPEDTION ROOF RACK PART# 34087 AND 34098
INSTRUCTIONS FOR DRILLING 6 ——3/8" DIA. HOLES
IN REAR OF JEEP -
[ 3 IN EACH SIDE ] e o e j
'MOUNTING HOLES. =~
\
?/3—4”__? /4 O O —
I}fg'LEEsllA. .-_._ﬁ ) [E0 S
H 1 1/8" _
/4 ﬁ::“ 4 g —°
/ ‘ | . TAIL GATE | ]
xf LZ‘ N« | / o NI /
/ EDGE OF REAR r_ Ve | /
,fi FENDER PANEL == -
. ? -;’l’/a_u-_l._.h s s e -
el __ _ﬁ T
| |c: : - | * 'il 'ffJ|||
| f, & | REAR BUMPER °)
L e i o i 7
o e
/ T
— St AR T iy
i » e /i
—7 7/8—=f"="7 7/8—<' ta—7 1/4—
| 3/8" DIA. l ,(F:; / = '-\EB—--- Lo
— w’\ | 3/8" DIA. \ i A
ﬁ 22— C T WOEES — . Ut
!‘[::l | Glj. _]
““x
x‘\_.. SN =} 2y
K WA J
[DRAWING #WR34098A] PAGE 3 OF 6
MEG. BY GARVIN INDUSTRIES 316 MILLAR AVE. EL CAJON, CA. 92020 [619]—-440-7415




2@V —1 ROOF R
ikiiam WILDERNESS ROOF RAC)
JEEP EXPEDITION RACK PART#'S 34087 AND 34098
REAR BRACKETS AND REAR ROOF RACK SUPPORTS
INSTALLATION INSTRUCTIONS
[DRIVERS SIDE SHOWN] 5 3/8 X 2
ol _——"" CARRIAGE BOLT
ROOF RACK SIDE— TOP CROSSBAR
| BRACKET [1 1/2"]
| W T : . o
| v i s ; ,' O
1 e il I | l g
| B
| Il. TOP CROSSBAR BRACKET J',f”"!
G SRS e tatd ottt s —— CROSSBARS
: 3/8 X 1 3/8
“REAR ROOF RACK Bl R
SUPPORT BRACKET e | FLATWASHER
[[DRIVERS SIDE HAS LICENSE BRACKET] S~ @%
-\“""‘-\‘_\_\_\_ |
T~ \__ 3/8 REG NYLON
f LOCKNUT
REMOVE TOP SUPPORT BOLTS ‘ // ks 5/16 FLATWASHERS
{3/8.X-2 1,’4} EQR BLTING - |~ —===—7 5/16 NYLON
7 10P o T LOCKNUTS
SUPPORT | + |
BRACKET \ L /
3/8 NYLON WASHERS 5/16 NYLON
T-_ i
3/8 FLATWASHER——~___ > VERNTWASHERS Q) O
~ = R Mo m = = o i N
B 00 . e
3/8 X 2 1/4 BOLT TR - ot
‘* J'i I'_} ':"l-:]::'-h
t I'-. '.1. "1. |
P 3/8 FLATWASHER ———1— [ A e .
TO BRACKET USING ‘ 1 \ 5/16 X 1
' HARDWARE PROVIDED ' {WHD CARRIAGE
: >| (O ucense puate suacker () BOLTS
2 —1/4 X 3/4 BOLTS , ‘MD
| 1/4 FLATWASHERS | LOWER |
IE-T_U"* NYLON LOCKNUTS 'SUPPORT.
'BRACKET | G B
YACKET, p
fam -"Illl ._f"'-:.‘\x. II
3/8 FLATWASHER — TR 3 / 7T 1
5 ks 7 L 2
. - L n SR o O O REAR BUMPER
3/8 X 2 1/4 BOLT ~ L l
/ /4 =t T D I GRER . & “1u‘x \ C’!I Lnuaazn BODY MOUNT
winid ‘/ I. l'jll— : \1%: et o _""l:.
3/8 NYLON WASHERS Ly 3 ( "UARGE OLE TN LOWER PLATE GOES ]
oy 2 BLTWEEN BODY AND TOP OF RUBBER! 4
3/8 FLATWASHER & 3/8 NYLON LOCKNUT— —  —" <& e JODY MOUNY. Y J
[DRAWING# WR34098E] PAGE 4 OF 6 “5/16 X 1 CARRIAGE BOLT
MFG. BY GARVIN INDUSTRIES 316 MILLAR AVE. FL CAJON, CA. 92020 [519]—-44{]—?415




Y

I T
ﬁﬂﬁ rAN. —

FIGURE A

VILDE R

JEEP EXPEDTION RACK PART# 34098

ESS

"qoO0r

RACK

g - N
3/8 X 2 CARRIAGE BDLT—{ EEECE@ESBAR _ |REMOVE FOR |
: _,f"’f TILTING BACK ‘
Tl/—[ EEHE |
&
3/8 H. D. A RGGF RALS DJUST .TO 3/4 SPACE
FLATWASHER BETWEEN WINDSHIELD
3/8 NYLON r,___4 ND FRONT SUPPORT
LOGRNIT o
~ - /WIHDSHIELD
IH_H
FRONT ROOF RACK f
SUPPORT BRACKET _"“ﬁa\\{; ;
W
O B —_ FRONT WINDSHIELD HINGE
/
Lo P
5/16 X 1 1/4 BOLTS ,
5716 LOCKWASHERS Al |- - h
WAS 4
5/16 FLATWASHERS O E - 3/8 NYLON
FLATWASHERS [3]
\. o
FIGURE B FIGUMRE T
4 I
5/16 NYLON_ s e BRACKETS FOR HOLDING THE
FLATWASHER A BYET [UNLOADED] ROOF RACK IN
) o ; THE RAISED POSITION.
' 5/16 NYLON | f 3
LocknuTs & | EH[F R0 W Tl
| FLATWASHERS |__# --- 473 |
----------- ™ / LT{]F’ SUPPORT "\
[INSIDE SUPPORTI /
ANGLE BRACKET, / [T5716 X 1 BRACKETS
L 'CARRIAGE BOLTS et - - » o e
( | v f,f + [4]==5/16 X 2 ALL ! ‘\\\\
\ s f | THE’FJ&D BOLTS | \l.\\'
il | - // ' [4]-—5/16 NUTS | 3
I/ e ' [2]--5/16 WINGNUTS /\ w
CEFI:L.F"'*H LOWER SUFPDRTE ~——TILT SUPFORT ER#CHETS“ :
o BRACKET | | L |
'E Hm —t—:—:——éj——— -Egg-rm@ﬂ
= \\ . 'i‘xx :.'; - 2
R
. L 4 \& BRACKETS
PAGE 5 OF 6

[DRAWING #WR34098C]

MFG.

BY GARVIN

INDUSTRIES 316 MILLAR AVE,

EL CAJON, CA. 92020 [619]-440-7415




v L idihmm WILDERNESS ROOF RA

JEEP EXPEDITION RACK PART#'S 34087 AND 34098

[ROOF RACK AND FLOORING ASSEMBLY]

FIGURE E
(fIGU H_E D \ % ROGF RACK TND) [ROOF_RACK _SIDE] iy
DECAL OUTBOARD SHORT SIDE OUTBOARD A x ] N ]
. BERV. i o 0 ey
ROOF RACK SIDE -{==} -~ ROOF RACK END 5/16 X 1 BOLTS %
5/16 FLATWASHERS %
/l - B:m]]] _....-_....._-l.l_-_ -
Z__LONG SIDE INBOARD . | | X ]
i : J.f»"f T B 5 - |
N ———— 5/16 FLATWASHERS ~
[ROOF R |
N 6+ Tweo  [EOOT RACKTROSSOAR] 3%/ 1 ¢ \v1 N’ LOGKNUTS Y
N\ .
p "'/ _~—ROOF RACK SIDE RACK END—
FlGURE F\ . fl.r fors II._. f
T S
ROOF RACK FRONT | e it
SUPFORT MOUNTING ““‘f‘? ROOF RACK FLOORING [7 PIECES]—
_POSITION . | O B e ],
[ = ‘%_)
/| —= ] P h
/ 1] e
/ h ' - - ' ROCF RACK REAR
e / | MOUNTING
FOQUR LIGHT BRACKET| | | I ] POSITIONS FOR
MOUNTING HOLES REAR SUPPORT
GO TO THE FRONT I . - \ BRACKE |
[LIGHT MOUNTING [—=F| -~ 4
|BRACKETS OPTIONAL] £y oo . ‘., -
b : st -l il el \\ |
[ e PN
= . - . fﬁ_ﬁ_"" e - | %
[ROOF RACK FRONT | __—* ~>—— ROOF RACK CROSSBARS —— |
SUPPORT MGUHT!HG[' *\\\L- ‘/
POSITION \ |
B *"_E:.E“* —* —[:-:u g & g
35 / FIGURE H
| = ROOF RACK FLOOR— A
FIGURE G | THEADED NUT_ 25
~ NSIDE FLOOR @/
ROOF RACK FLOOR— | ; g
Pl ¥ ] ' :
—— ; P 8
' \ ROOF RACK END g
CROSSBAR - ;
BLACK PLASTIC PLUG : 1/4" LOCKWASHER
_(INSTALL INTO FLOOR END), 3§ b1 /47X11 /2" 50LT )
[DRAWING# WR34098D] PAGE 6 OF 6

MFG. BY GARVIN INDUSTRIES 316 MILLAR AVE. EL CAJON, CA. 92020 |619]-440-7415




